Cipla

Ref. No: - CIPLA/EHS-ENV/KKB-111/10/2023 30.11.2023

Deputy Director General of Forests (Central),
West Central Zone,

Regional Office,

New Secretariate Building,

Opp. VCA Ground,

Civil Lines,

Nagpur-440 001.

Subject: Half Yearly Environment Clearance Compliance Report
Ref. No: Environment clearance No. J-11011/47/2005-1A 1l (1) dated 13.10.2005.

Respected Sir,

With reference to the above subject, we are hereby submitting the six-monthly
Environment clearance compliance report for the period of June -2023 to November-
2023.

1. Point-wise compliance to clearance No. J-11011/48/2005-1A Il (1) dated
05.04.2006 as Annexure -1.

2. Data sheet attached as Annexure-2

This is for your information.
[...]
Membership Period: 21 September 2022 to 20 September 2027

For Maharashtra Enviro Power Ltd.

uthorized signatory

Markeiﬁ?;oordinamr

= Pune
MPCB},

h. orsud, Nogour - 440022
H3 Yelofon 1 +51-0212-6365 101 Web

5w smsl oo ¢
' FEGC™
tal Laboratory Accredited by NABL, ISOAEC 17025:2005 TC-5138 & Recopnized by MaE
*An Environmen

28



Cipla

Kurkumbh

D-22

Annexure-VIi

TR

ENTDAY - 2023

29



Cipla

Kurkumbh, D-22

Annexure-Vlli

MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 24010706/24010437 Kalpataru Point, 2nd and
Fax: 24023516 a1 4th floor, Opp. Cine Planet
Website: http://mpcb.gov.in Cinema, Near Sion Circle,
Email: cac-celi@mpch.gov.in - Sion (E), Mumbai-400022
RED/L.S.1 {R58) Date: 28/09/2023

No:- Formatl.0/CAC/UAN
No.0000159754/C0/2309002291

Plot No. D-22, Unit. 3 MIDC Kurkumbh, Lifstye for

" Tk Environment : Prisssess,
Tal- Daund, Dist- Pune Your Service is Our Dity

To, \‘I,
M/s Cipla Ltd. b é I.IFE

Sub: Grant of Amendment in Consent to Operate under Product mix

Ref: 1, Consent to Operate granted vide No. Format 1.0/CAC/UAN No.
0000137129/C0-2211001551 dated 18/11/2022

2. Environmental Clearance granted vide No. F. No. }-11011/47/205-1A i (1)
dated 13/10/2005

3. Minutes of Technical Committee meeting held on 26/4/2023

4. Minutes of Consent Appraisal Committee meeting held on 05/7/2023

Your application No.MPCB-CONSENT-0000159754 Dated 18.01.2023

For: grant of Consent to Operate under Section 26 of the Water {Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 and Rule 18(7) of the Hazardous & Other Wastes
{Management & Transboundary Movement) Rules 2016 is considered and the consent is
hereby granted subject to the following terms and conditions and as detailed in the
schedule |, I, Il & IV annexed to this order:

1. The consent to operate is granted for a period up to 30/04/2024

2. The capital investment of the project is Rs.168.56 Crs. (As per C.A Certificate
submitted by industry Existing Cl is-Rs. 160.26 Crs + Increase in C.l. - Rs.
8.30 Crs)

3. Consent is valid for the manufacture of:

Sr = Existing Proposed .
No Al lids Quantity Quantity it R
Products
1 |Anti-Retroviral/anti-Viral : Abacavir Sulphate 3 6 9 |MT/A
Anti-Retroviral/anti-Viral : Tenofovir
2 Disoproxil Fumarate 3 3 8 |MT/A
Anti-Retroviral/anti-Viral : Tenofovir
3 Alafenamide Fumarate 0.1 0.1 0.2 |MT/A
Anti-Bacterial/Fungal :Terbinafine
4 Hydrochloride 14 8 22 |MT/A
5 |Chelating Agent: Deferasirox 0.5 1.2 1.7 |MT/A
Anti-Neoplastic: Ondansetron Base / HCL 0.5 1.5 2 |MT/A
. 3 . Bk 5 1
/stas.'ppos_rozloo ¢ nauss pm Page 1 of 14

30




Cipla

Kurkumbh, D-22

7 |R&D 0 0.5 0.5 |MT/A

Anti-Retroviral/Anti-Viral: Dolutegravir Sodium 31 -1.5 23.5 |[MT/A
9 |Anti-Retroviral/Anti-Viral: Lamivudine 15 -5 10 |MT/A
10 [Nirmatrelvir 10 -6 4 |MT/A
11 |Anti-inflammatory: Tafamidis 1 -0.9 0.1 |MT/A
12 |Omeprazole Sodium 15 -5 10 |MT/A
13.|Anti-Retroviral/Anti-Viral: Emtricitabine 8.8 0 8.8 |MT/A
14 |Anti-Retroviral/Anti-Viral: Remdesivir 0.5 0 0.5 |MT/A
15 é\z{t}:gﬁg&wral/Antl—VlraI: Oseltamivir 20 0 20 |MTA
16 ﬁ;grgtca't]:g;/ilézlmntl Viral: Valacyclovir 0.2 0 02 |MmA
17 |Anti-Retroviral/Anti-Viral: Molnupiravir 1 0 1 [MT/A
18 /S\:(gui-ul}:‘atrowraI/Antl-VIral: Cabotegravir 5 0 5 [mMT/A
19 |Tenofovir Pivafen Fumarate 0.5 0 0.5 |MT/A
20 |Chelating Agent: Edaravone 0.1 0 0.1 [MT/A
21 |Anti-Androgen: Danazol 0.05 ¢ 0.05 |MT/A
22 |Anti-Androgen: Cyproterone Acetate 0.7 0 0.7 |MT/A
23 |Anti-inflammatory: Eluxadoline 0.1 0 0.1 |MT/A
24 a;grglcﬂha:(r;:irggtory{mstamlne. Fexofenadine 0.1 0 0.1 |MT/A
25 ggsggcgr/a\g:nt. Sodium thiosuifate 05 0 05 |MT/A
26 [Chelating Agent: Deferiprone 0.1 0 0.1 [MT/A
27 |Anti-Depressant: Escitalopram Oxalate 0.1 0 0.1 [MT/A
28 |Anti-Depressant: Citalopram Hydrobromide 0.1 0 0.1 |MT/A
29 (Anti-Neoplastic: Exemestane 0.5 0 0.5 |[MT/A
30 |Anti-Dibetic: Dapagliflozin 0.05 0 0.05 |MT/A
31 [Anti-Dibetic: Empagliflozin 0.05 0 0.05 | MT/A
32 |Estrogenic: Levonorgestrel 0.01 0 0.01 | MT/A
33 |Bronchodilator: Formoterol Fumarate / FC-V 0.5 0 0.5 [MT/A
34 ﬁ)rz}:;/Parkinson: Pramipexole Dihydrochloride / 0.25 0 0.25 | MT/A
35 |Cardiac: Trimetazidine 1 0 1 |[MT/A
36 |Pantoprazole Sodium 105 -0.5 10 | MT/A
37 |Apixaban 0 0.3 0.3 [MT/A
38 |lvacaftor 0 0.1 0.1 [MT/A
39 |Leflunomide 0 5 5 |MT/A
40 |Isavuconazonium Sulphate 0 0.2 0.2 [MT/A

"Mis Tipla [td.JCO/UAN No.MPCB-CONSENT-0000155754/Indus-1d. 13723 (28-09-7023 U7:3Z:36 pm]

/QMS.POG_F02/00 Page 2 of 14

31




Cipla

Kurkumbh, D-22

o Product Szf,f't"’g/ 'gﬁ;’:;?;’ Total UOM
41 |Lenacapavir 0 0.5 0.5 |MT/A
42 |Levermeloxifene Fumarate 0 0.5 0.5 |MT/A
43 |Edoxaban Tosylate 0 01 0.1 |MT/A
e I e E
45 |Zidovudine 0.5 0.5 1 [MT/A
46 |Anti-Retroviral/Anti-Viral: Baloxavir Marboxil 1 1 2 |[MT/A
47 ﬁ:(t)i;g:g&lastic: Estramustine sodium 0.04 0.04 0.08 |MT/A
48 |Anti-Dibetic: Rosiglitazone Maleate 0.05 0.05 0.1 |MT/A
49 |Cardiac: Carvedilol 1 1 2 |[MT/A
50 |Anti-Retroviral/Anti-Viral: Bictegravir 0.1 0.1 0.2 [MT/A

4. Conditions under Water {P&CP), 1974 Act for discharge of effluent:

i
No

Description

Permitted (in

CMD)

Standards to Disposal Path

Sr
No.

Stack
No.

Recycle 100% to
1. |Trade effluent 108.76 As per Schedule-| achieve ZLD
2. |Domestic effluent 38 As per Schedule-1|Recycle 100% to
i == achieve ZLD
5. Conditions under Air (P& CP) Act, for air emissions:

Description of stack /

source

Standards to be
achieved

Number
of Stack

1 S-1  |Thermopack {1W + 1S) 1 As per Schedule -1l
2 S-2 Boiler (1W + 15) 1 As per Schedule -li
3 S-3  |DG Set (250 KVA) 1 As per Schedule -ll
4 S-4  |DG Set (500 KVA) 1 As per Schedule -ll
5 S-5 DG Set (750 KVA) 1 As per Schedule -l
6 S-6  |Process Vent-1 (BD I} 1 As per Schedule -lf
7 S-7 Process Vent-1 (BD | 1 As per Schedule -Hl
8 S-8  |Process Vent-3 (BD H) 1 As per Schedule -l
9 S-9  |Process Vent-4 (BD [1) 1 As per Schedule -ll
10 S-10 [Process Vent-5 (BD lil) 1 As per Schedule -ll
11 S-11  |Process Vent-6 (BD IV) 1 As per Schedule -ll
12 5-12  |Process Vent-7 (BD IV} 1 As per Schedule -ll

S s
/QMS.POG_F02/00

TWs Tipla Ltd.JCOUAN No,MPCB-CONSENT-0000159754/Indus-1d, 13223 (28-05-2023 UT:3%36

0. - ndus-id, - 334:36 pm)

Page 3 of 14

32




Cipla

Kurkumbh, D-22

6. Non-Hazardous Wastes:

Type of Waste Quantity UoM Treatment Disposal

Corrugated Boxes/ Paper,
1 |Aluminium, G.l. Scrap, Rubber
Scrap & Miscellaneous Scrap

7. Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
Collection, Segregation, Storage, Transportation, Treatment and Disposal of
hazardous waste:

Sale to
authorized party

MT/A|Sale

Sr  Category No./

No Type Quantity oM Treatment Disposal

37.1 Sludge from . )
1 hvet scribbiers 0.1 MT/A | Landfill/ Incineration [CHWTSDF
35.3 Chemical
2 |sludge from waste 42.1 | MT/M | Landfill/ Incineration |[CHWTSDF
water treatment
28.6 Spent organic . ; Sale to authorised
3 Lolvents 259.2 | MT/A |iIncineration/ Recycle* party / CHWTSDF
37.3 Concentration
4 |or evaporation 284,11 | MT/A | Landfill/ incineration |CHWTSDF
residues
28.5 Date-expired _ . . .
5 products 0.21 MT/A | Landfillf Incineration |CHWTSDF
. |35.4 Oil and grease : . . Sale to authorised
6 skimming 63 MTJ‘& Ingineration/ Recycle party / CHWTSDF
7 |28.3 Spentcarbon | 10.6 |MTA| " Incineration CHWTSDF
35.4 Oil and grease . . |Sale to authorised
8 skimming 63 MT/A | Recycle/Incineration party/CHWTSDF
20.2 Spent . . Sale to authorised
9 Lolvents 3651.4 | KL/A |incineration/ Recycle* party / CHWTSDF
33.1 Empty barrels
fcontainers fliners :
10 |contaminated with 1200 |Nos.jY Recycle* S:l:yto BlighonisSd
hazardous p
chemicals /wastes
5.1 Used or spent ; . Sale to authorised
11 oil 2.020 | KL/A | Incineration/ Recycle party / CHWTSDF
12 [28.2 Spent catalyst| 90 | MT/A Recycle* Sale to:autfiptised
: party / CHWTSDF

* Sale to Authorized Party having permission under Rule 9 of H&OW Rule
§. Conditions under E-Waste Management:

Sr No Type of Waste Quantity  UoM Disposal Path
1 E-waste 4,00 MT/A Sale to Authorized Party
"M/s Clpla [td.[CO/UAN Ho.MPTB-CONSENT-0000 155754/ Indus-1d. 132273 (28-05-2023 07:32:36 pm)

1QMS.PO6_FO2/00 Page 4 of 14

33




Cipla

Kurkumbh, D-22

9. The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

10. This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

11. This consent is issued with overriding effect on earlier Consent to Operate granted by
the Board vide no. Consent No. Format 1,0/CAC/UAN No. 0000137129/C0-2211001551
dated 18/11/2022

12. The applicant shall comply with the conditions of the Environmental Clearance granted
vide letter No. F. No, [-11011/47/205-1A |l {1) dated 13/10/2005 and obtain change in
name in Environmental Clearance from Competent Authority

13. Industry shall ensure display/upload of six-monthly compliance monitoring report on
their o?cial website

14. Industry shall dispose the By-product (if any) to actual user having permission under
Rule-9 of Hazardous & Other Waste (M&TM) Rules 2016

15. The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent.

16. This consent is issued as per the minutes of Consent Appraisal Committee meeting
held on 05/7/2023

Signed by: DrAvinash
Member Secretary

Received Consent fee of - _

Sr.No Amount(Rs.} Transaction/DR.No. Date Transaction Type
1 337120.00 |MPCB-DR-16947 27/01/2023 |NEFT

Copy to:

1. Regional Officer, MPCB, Pune and Sub-Regional Officer, MPCB, Pune |

- They are directed to ensure the compliance of the consent conditions,
2. Chief Accounts Officer, MPCB,Sion, Mumbai

'W/s Clpla Ltd./CO/UAN No.MPCB-CONSENT-0000153753 Indus-1d. 13223 (28-09-2023 U7:32:36 pm)
JQMS.PO6_F02/00 Page 5 of 14

34




Cipla

Kurkumbh, D-22

dit i f Water Pollution Control:

1. A] As per your application, you have segregated trade effluent into weak stream &
strong stream and provided Effluent Treatment Plant {(ETP) comprising of:
i} Strong COD/TDS stream of 14.88 CMD - Treatment system comprising of
Primary (Collection tank, Neutralization tank, Flash mixer, Primary
Clarifier/Primary Settling Tank, Primary after stmt) , Stripper followed by Multi
effect evaporator {3 stage). The MEE condensate is treated in weak stream ETP.

if) Weak COD/TDS stream of 93.88 CMD - Treatment system comprising of
Primary {Collection tank, Neutralization tank, Equalization tank, Flash mixer,
Primary Clarifier/Primary Settling Tank), Secondary (Activated sludge process),
Tertiary (Pressure sand filter, Activated carbon filter), Advance treatment
(Reverse osmosis, Multi Efflective Evaporator ( stage)) with design capacity of
150 CMD.

SCHEDULE-1

B] The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent and recycle the entire treated effluent into the process for various
purposes such as for cooling, process & Scrubbing with metering system so as to
achieve Zero Liquid Discharge. There shall be no discharge on land or outside
factory premises.

C] The Industry shall ensure connectivity online monitoring system to the MPCB
server including separate energy meter for pollution control system,

2. Al As per your application, you have provided Sewage Treatment Plant of designed
capacity 40 CMD for the treatment of 38 CMD of sewage,

B] The Applicant shall operate the Q;;Je‘»)»_tage treatment system to treat the sewage so
as to achieve the following standards,

Parameters Standards (m_/l)
1 Suspended Solids ot to exceed 50
2 BOD 3 days 27°C Not to exceed 30
3 cob Not to exceed 100

C] The treated sewage recycled to the maximum extent and remaining shall be used
on land for gardening

3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

"MTs Tipla Ltd.JCOJUAN No.MPCB-CONSENT-0000159754/Indus-1d. 13223 (28-09-2023 07:32:36 pm]
1QMS.PO6_F02/00 Page 6 of 14

35




Cipla

Kurkumbh, D-22

5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Water consumption quantity

Sr. No. Purpose for water consumed

{CMD)
Industrial Cooling, spraying in mine pits
L or boiler feed 60.00
2. Domestic purpose 40.00
3 Processing whereby water gets polluted 97.80
* |& poliutants are easily biodegradable ’
Processing whereby water gets polluted
4, |& poliutants are not easily 0.00
biodegradable and are toxic
5. |Gardening 30

6. The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time tec time/
Environmental Clearance/ CREP guidelines,

s Cipla ndus-Td, - 3236 pm)
JQMS.POG_F02/00 Page 7 of 14

36




Cipla

Kurkumbh, D-22

SCHEDULE-1I
rm itio i f Air Pollution Control:
1.  As per your application, you have provided the Air poliution control (APC) system and erected
following stack (s) to observe the following fuel pattern:
APC System  Stack Type of Sulphur
Source providedspra Height{in ﬁJcl Content{in Poliutant Standard
posed mtr} %)
Th k HSD 48 TPM 10
i ermopac Nm®
S-1 (W + 15) Stack 30.00 Ko/Hr 1 Mg/Nm
S02 -
LSHS 3.184
KL/D oM 150
1 Mg/Nm®
PNG
162.68 N
Boiler (1W + SCMMr
5-2 15) Stack 33.00 N s SOx }
LDO 3.8 )
KL/D
1
HSD 3.44 NOx. -
KL/D
150
Acoustic HSD 50 TPM Ma/Nm?
S-3 DG Set Enclosure 4.00 Ka/Hr 1 g/l
S02 -
150
Acoustic HSD 100 TPM Ma/Nm?
S-4 DG Set Enclosure 5.00 Kg/Hr 1 o/
: S02 -
150
Acoustic { HSD 150 TPM Ma/Nm®
$-5 DG Set Enclosure 6.00 Kg/Hr 1 9/!
502 -
P Vent-1 HCL B
-5 | rocess VENLLl  gerubber 3.00 . : Mg/Nm®
(BD 1)
NOXx -
Process Vent-2 HCL oy 3
S-7 Scrubber 6.00 - - Mg/Nm
(BDI)
NOx -
Process Vent-3 HCL b 3
S-8 Scrubber 6.00 - - Mg/Nm
(BD Il)
NOx -
P HCL -
59 |Processvent-d4| oo pner 4.00 - - Mg/Nm’
{BD 1)
NOx -
P HCL 33
5.10 rocess Vent-5 Scrubber 6.00 ) : Mg/Nm*
(BD 1)
NOx -
"MJ5 Clpla [td,JCOJUAN No,MPCB-CONSENT-0000159754/Indus-1d, 13773 (28-09-2023 07:32;36 pm) Page 8 of 14

/QMS.POE_F02/00

37




Cipla

Kurkumbh, D-22

APC System Stack Type  Sulphur

Source provided/pro Height{in of Content(in Pollutant Standard

posed mtr} Fuel %)
Process HCL 35 ,
S-11 | Vent-6 | Scrubber 4,00 . - Mg/Nm
(8D Iv) NOx -
Process Acid Mist | . 3>
$-12 | Vent-7 | Scrubber 9.00 . . Mg/Nm?
8D IV} NOx -

2. The Applicant shall provide Specific Air Pollution control equipments as per the conditions
of EP Act, 1986 and rule made there under from time to time/ Environmental Clearance /
CREP guidelines.

3. The applicant shall operate and maintain above mentioned air pollution control system, so
as to achieve the level of pollutants to the following standards:

Parameters Standards {unit)
Total Particulate Matter Not to exceed 150 mg/ Nm3

4. The Applicant shall obtain necessary prior permission for providing additional control
equipment with necessary specifications and operation thereof or alteration or
replacement/aiteration well before its life come to an end or erection of new pollution
control equipment.

5. The Board reserves its rights to vary all or any of the condition in the consent, if due to any

technological improvement or otherwise such variation (including the change of any control

equipment, other in whole or in part is necessary),

Consent

(C2E/ Amtof BG Submissicn
c20 Imposed Period
JC2R}

Sr.

No Comphiance Validity

Purpose of BG Period Date